



No.399 Gang Wen Road, Fengxian District Shanghai, China 201413
Tel:(86-21) 3755 4800 Fax:(86-21) 3755 4819

Test Report

Test Report No.: 26652881

Issue Date: 21/03/12(DD/MM/YY)

Client Information:

Client Name: TAISHIN HONEYCOMB CORPORETION	IKEA Supplier No.: S0516
Client Contact: Jack Chang	IKEA Contacts: PASS LIAO
Contact Address: NO.3,LANE 110,SEC.1,ZHONGFONG RD,GUANXI TOWN,XINZHU COUNTRY ,TAIWAN	

Test Objectives:

Sample Receive Date/Test Start Date: 16/03/12	
Article No.: /	Article Name: /
Material Name: PAPER	
Material Producer : THC	
Date Stamp /Batch Number / Product Date: 1212	
Test type: Production Test	
Information by applicant: MD/CD 45*10;	

Test Performed:

Test Method:
Load bearer sheet deflection test

Information By Lab:

/

Direction of Test:

<ol style="list-style-type: none">1. The standards listed are traceable to the national and international standards of measurement.2. The test results exclusively relate to the samples under test.3. The test report shall not be reproduced except in full, without the written approval of our laboratory.
--



No.399 Gang Wen Road, Fengxian District Shanghai, China 201413
Tel:(86-21) 3755 4800 Fax:(86-21) 3755 4819

Approval:

Signature:

A handwritten signature in black ink, appearing to read "Per Lundmark", is written above a horizontal line.

Per Lundmark
ITTC General Manager

Load bearer sheet deflection test results

1. Reference standards and document

1.1 IOS-P-0010 v10 Packaging – general requirements

2. Test result

IKEA Limit (mm)	Sample thickness (mm)	ΔH (mm) after 10minutes - Machine Direction					MD Average ΔH (mm)
		≤ 3	16.60	0.95	0.94	0.96	0.91
ΔH (mm) after 10minutes - Cross Direction					CD Average ΔH (mm)		
1.22	1.24			1.23	1.27	1.21	1.23
Mean value(mm)					1.09		

*Test condition: 23 °C , 50rH

(*) Comment at end of report

N.T. Test not performed, comment at end of report

N.A. Test not applicable to tested object

Sample Photo:



-----End of Report-----